


SPEC No.:
Customer 0
Sample NO: L001 
UL File NO. Edition:
CSA File NO. Date:

Color

No. 44 E318900  兄 AWM  STYLE 20276  80℃ 30V VW-1  HDMI       

1.Voltage rating: 30V

 2.Temperature rating : 80℃

3.Spark test : AC- 500V / 0.15 sec  MIN

4. Dielectric strength : AC- 750V/1sec MIN.

5.Insulation resistance : FOAM-SKIN-PE , PE :DC-500V 100 MΩ/KM MIN. at 20℃

6.Conductor resistance: 30AWG-376Ω/KM MAX. at 20℃

7.Differential impedance: 100±10Ω (TMDS)

Frequency ( MHz) 300kHz~825MHz 825MHz~2475MHz2475MHz~4125MHz 4125MHz~5100MHz

Attenuation (MAX) dB/2.5M5dB 5dB~12dB 12dB~20dB 20dB~25dB

Intra-pair skew

Inter-pair skew

Far-end-Crosstalk

Test Object Insulation Insulation Jacket

Test Maaterial: FPE PP PVC

1.BROWN*WHITE 棕*白 6.WHITE 白 Tensil strength/before aging(kgf/mm
2
): ≧0.984 ≧2.11 ≧1.05

2.RED*WHITE 红*白 7.VIOLET 紫 Tensil strength/after aging(kgf/mm
2
): ≧70% ≧70% ≧70%

3.GREEN*WHITE 绿*白 8.GREEN 綠 Elongation/before aging(%): ≧100% ≧150% ≧100%

4.BLUE*WHITE 兰*白 9.BLUE 藍 Elongation/after aging(%): ≧65% ≧70% ≧65%

5.YELLLOW*ORANGE 黃*橙 10.RED 红

ROHS  COMPLIANT

Design By

1.1Ref

20276
0

Tinned Copper Tinned Copper

0.3Ref 0.3Ref

16/9/0.12

Plane

Right  (S)
90±5
---

90%MIN

L001(BLACK)
White

Tinned Copper

Solid

Approvd By HOLMAN

Shielding 2

Jacket
Average Thickness

Shielding 3

Coverage(%)

Layer

Drain wire

1

Shielding 1

Inner-Layer

Diameter(mm)

Conductor

Insulation

Diameter(mm)
Material

Construction

Filler

Direction
Pitch(mm)

Conductive Side

3.85Ref

0.025*20
Coverage(%)

Conductive Side
Construction(mm)

125MIN

Externals
Extrusion
Color

Marking

Diameter(mm)

Coverage(%)
AWG

Construction

Material

Material
Diameter(mm)
Average Thickness

Construction(mm)

客戶外被料號
(7/0.10TA*1PR+EAM)*4+7/0.1TA*1PR+7/0.1TA**5C+AB 90% OD：6.0黑

Material 

UL Style: 
CSA Style:

客戶成品料號
廠內成品料號

博旺
L110706001

E318900

0.125

---

0

Lan Shuo Industrial Co.,Ltd

AWG
Construction
Material 

CABLE SPECIFICATION 

7/0.1(±0.008)

30

AS Color Code AS Color Code

SANDY

FOAM- SKIN- PE PP PP

0.23 0.125

---
Right  (S)

Diameter(mm)

Color
Direction

AS Color Code

---

---
--- ---
---

Original
2011-7-6

0.3Ref

0.76±0.05

Tinned Copper

 A B C

30 --

廠內外被料號
0
0

7/0.1(±0.008) 7/0.1(±0.008)
30

--

30

check    By HOLMAN

Tinned Copper ---

-20dB

Physical Characters

0.7Ref

---

AL-mylar

PVC

Environment  Data 

Outside

Braid

0.12±0.008

Cross  Section

Color  code

6.0±0.2

Electric Characters

112Ps

1.78ns

Address:  No.2,Ya-qian Street, Chong-kou Village,HouJie Town,DongGuan City,Guangdong,China

Tel: 0769-85969055      Fax: 0769-85961066

Free-Edge-foil/mylar
Inside

7/0.1(±0.006)

125 MIN

0.55±0.05

0.043*(8-11) ---

Right  (S) ---

---

---

0.55±0.05

Material

Shield

Material 
Tolerance(mm)
Construction(mm)

1.52Ref

---
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Test Report. No. NGBML1400097201  Date: 23 Jan 2014. Page 1 of 5.

NINGBO JINTIAN COPPER(GROUP) CO.,LTD.

NO.1 CHENGXI WEST ROAD CICHENG NINGBO CITY ZHEJIANG

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : C5191(QSn6.5-0.1)strip.

SGS Job No. : NBMLC140100131 - NB.

Manufacturer :. NINGBO JINTIAN COPPER(GROUP) CO.,LTD.

Date of Sample Received :. 14 Jan 2014.

Testing Period :. 14 Jan 2014 - 20 Jan 2014.

Test Requested :. Selected test(s) as requested by client..

Please refer to next page(s)..

Please refer to next page(s)..

Test Method :.

Test Results :.

Signed for and on behalf of 

SGS-CSTC Ltd..

Iris Xiao.

Approved Signatory.
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Description.

SN1. NGB14-000972.001 COPPER METAL SHEET.

Remarks :.

(1) 1 mg/kg = 0.0001%.

(2) MDL = Method Detection Limit.

(3) ND = Not Detected ( < MDL ).

(4) "-" = Not Regulated.

RoHS Directive 2011/65/EU.

Test Method :. (1) With reference to IEC 62321-5:2013, determination of Cadmium by ICP-OES. 

(2) With reference to IEC 62321-5:2013, determination of Lead by ICP-OES.

(3) With reference to IEC 62321-4:2013, determination of Mercury by ICP-OES.

(4) With reference to IEC 62321:2008, determination of Hexavalent Chromium by spot test / 

Colorimetric Method using UV-Vis.

(5) With reference to IEC 62321:2008, determination of PBBs and PBDEs by GC-MS..

001.

Cadmium (Cd). 100 mg/kg. 2 ND

Lead (Pb). 1000 mg/kg. 2 39

Mercury (Hg). 1000 mg/kg. 2 ND

Hexavalent Chromium (CrVI). - - ♢ Negative

Sum of PBBs. 1000 mg/kg. - ND

Monobromobiphenyl. - mg/kg. 5 ND

Dibromobiphenyl. - mg/kg. 5 ND

Tribromobiphenyl. - mg/kg. 5 ND

Tetrabromobiphenyl. - mg/kg. 5 ND

Pentabromobiphenyl. - mg/kg. 5 ND

Hexabromobiphenyl. - mg/kg. 5 ND

Heptabromobiphenyl. - mg/kg. 5 ND

Octabromobiphenyl. - mg/kg. 5 ND

Nonabromobiphenyl. - mg/kg. 5 ND

Decabromobiphenyl. - mg/kg. 5 ND

Sum of PBDEs. 1000 mg/kg. - ND

Monobromodiphenyl ether. - mg/kg. 5 ND

Test Item(s). Limit. Unit. MDL.
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Test Item(s). Limit. Unit. MDL. 001.

Dibromodiphenyl ether. - mg/kg. 5 ND

Tribromodiphenyl ether. - mg/kg. 5 ND

Tetrabromodiphenyl ether. - mg/kg. 5 ND

Pentabromodiphenyl ether. - mg/kg. 5 ND

Hexabromodiphenyl ether. - mg/kg. 5 ND

Heptabromodiphenyl ether. - mg/kg. 5 ND

Octabromodiphenyl ether. - mg/kg. 5 ND

Nonabromodiphenyl ether. - mg/kg. 5 ND

Decabromodiphenyl ether. - mg/kg. 5 ND

Notes :.

(1) The maximum permissible limit is quoted from directive 2011/65/EU, Annex II

(2)    ◇Spot-test: 

      Negative = Absence of Cr(VI) coating, Positive = Presence of Cr(VI) coating; 

      (The tested sample should be further verified by boiling-water-extraction method if the spot test result

      is Negative or cannot be confirmed.)

      ◇Boiling-water-extraction: 

      Negative = Absence of Cr(VI) coating

      Positive = Presence of Cr(VI) coating; the detected concentration in boiling-water-extraction solution 

      is equal or greater than 0.02 mg/kg with 50 cm² sample surface area.

      Information on storage conditions and production date of the tested sample is unavailable and 

      thus results of Cr(VI) represent status of the sample at the time of testing..



Test Report. No. NGBML1400097201  Date: 23 Jan 2014. Page 4 of 5.

ATTACHMENTS 
 

RoHS Testing Flow Chart 
 

1) Name of the person who made testing: Martin Ding/Crys Zhu/Brad Wang 
2) Name of the person in charge of testing: Iris Xiao  
3) These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr

6+
 

and PBBs/PBDEs test method excluded) 
 
 
 
 
 
 
 
 

Cr6+ 

Adding 1,5- 
diphenylcarbazide 

for color 
development 

 

UV-Vis 

Nonmetallic 
material 

Metallic 
material 

Adding digestion 
reagent  

DATA 

A red color 
indicates the 

presence of Cr
6+

. If 
necessary, 
confirm with 

UV-Vis. 

Sample Preparation 

Sample Measurement 

PBBs/PBDEs 

Sample solvent 
extraction 

Concentration/ 
Dilution of extraction 

solution 

Filtration 

GC/MS 

DATA 

 ICP-OES 

Solution 

Filtration 

Residue 

1) Alkali Fusion / 
Dry Ashing  

2) Acid to dissolve 

Pb/Cd/Hg 

Acid digestion with 
microwave/ hotplate 

DATA 

Heating to 90~95℃ 
for extraction 

Filtration and pH 
adjustment 

Boiling water 
extraction 

Adding 1,5- 
diphenylcarbazide 

for color 
development 

 

Spot test  
Positive 

Negative 

DATA 
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Sample photo:.

NGBML1400097201

NGB14-000972.001.

SGS authenticate the photo on original report only.

*** End of Report ***.
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=============================================================================================================================

:

台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

高雄市大寮區潮寮里建業路13號

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

E130G VF2201/BK210P,E130i VF2201/BK205P/BK210P,E463i VF2201/

BK210P,E471i VF2201/BK210P, E472i BK210P, E473i VF2201/BK210P,

E480i VF2201/BK210P , E481i VF2201/BK210P, S135 VF2001/BK010P,

S476 BK210P,S475 VF2001/BK010P

2014/01/24

台灣寶理塑膠股份有限公司大發廠 (POLYPLASTICS TAIWAN CO., LTD.)送樣廠商(Sample Submitted By)

收件日期(Sample Receiving Date)

測試期間(Testing Period)

VECTRA® (PTW)

樣品型號(Style/Item No.)

樣品名稱(Sample Description)

2014/01/24 TO 2014/02/05

測試報告

Test Report
號碼(No.) : KA/2014/11424 日期(Date) : 2014/02/05 頁數(Page) : 1 of 18

以下測試樣品係由客戶送樣, 且由客戶聲稱並經客戶確認如下

(The following samples was/were submitted and identified by/on behalf of the client as)：

請見下一頁 (Please refer to next pages).測試結果(Test Results)
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測試部位(PART NAME) NO.1 :

結果

(Result)

NO.1

參考IEC 62321-5: 2013方法, 以感應耦合電漿原

子發射光譜儀檢測. / With reference to IEC

62321-5: 2013 and performed by ICP-AES.

2 n.d.

參考IEC 62321-5: 2013方法, 以感應耦合電漿原

子發射光譜儀檢測. / With reference to IEC

62321-5: 2013 and performed by ICP-AES.

2 12.8

參考IEC 62321-4: 2013方法, 以感應耦合電漿原

子發射光譜儀檢測. / With reference to IEC

62321-4: 2013 and performed by ICP-AES.

2 n.d.

參考IEC 62321: 2008方法, 用UV-VIS檢測. /

With reference to IEC 62321: 2008 and

performed by UV-VIS.

2 n.d.

- n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

測試報告

Test Report
號碼(No.) : KA/2014/11424 日期(Date) : 2014/02/05 頁數(Page) : 2 of 18

台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

高雄市大寮區潮寮里建業路13號

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

mg/kg

參考IEC 62321: 2008方法, 以氣相層析儀/質譜

儀檢測. / With reference to IEC 62321: 2008

and performed by GC/MS.

測試項目

(Test Items)

方法偵測

極限值

(MDL)

mg/kg

mg/kg

六溴聯苯 / Hexabromobiphenyl

四溴聯苯 / Tetrabromobiphenyl

五溴聯苯 / Pentabromobiphenyl

多溴聯苯總和 / Sum of PBBs

整理混測:VECTRA® (PTW) (MIXED ALL PARTS:VECTRA® (PTW))

十溴聯苯 / Decabromobiphenyl

七溴聯苯 / Heptabromobiphenyl

八溴聯苯 / Octabromobiphenyl

測試方法

(Method)

一溴聯苯 / Monobromobiphenyl

二溴聯苯 / Dibromobiphenyl

三溴聯苯 / Tribromobiphenyl

測試結果(Test Results)

汞 / Mercury (Hg)

六價鉻 / Hexavalent Chromium Cr(VI) by

alkaline extraction

九溴聯苯 / Nonabromobiphenyl

單位

(Unit)

mg/kg

mg/kg鎘 / Cadmium (Cd)

鉛 / Lead (Pb)
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結果

(Result)

NO.1

- n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

5 n.d.

參考IEC 62321: 2008方法, 以氣相層析/質譜儀

檢測. / With reference to IEC 62321: 2008

method. Analysis was performed by GC/MS.

5 n.d.

參考RSTS-E&E-121方法, 以液相層析/質譜儀分

析. / With reference to RSTS-E&E-121.

Analysis was performed by LC/MS.

10 n.d.

以紅外光譜分析及焰色法檢測. / Analysis was

performed by FTIR and FLAME Test.

- Negative

參考US EPA 3052方法, 用感應藕合電漿原子發射

光譜儀檢測銻含量. / With reference to US

EPA Method 3052 for Antimony Content.

Analysis was performed by ICP-AES.

2 n.d.

參考US EPA 3052方法, 用感應藕合電漿原子發射

光譜儀檢測鈹含量. / With reference to US

EPA Method 3052 for Beryllium Content.

Analysis was performed by ICP-AES.

2 n.d.

單位

(Unit)

測試方法

(Method)

方法偵測

極限值

(MDL)

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

參考IEC 62321: 2008方法, 以氣相層析儀/質譜

儀檢測. / With reference to IEC 62321: 2008

and performed by GC/MS.

二溴聯苯醚 / Dibromodiphenyl ether

三溴聯苯醚 / Tribromodiphenyl ether

測試項目

(Test Items)

號碼(No.) : KA/2014/11424 日期(Date) : 2014/02/05 頁數(Page) : 3 of 18

台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

聚氯乙烯 / PVC

多溴聯苯醚總和 / Sum of PBDEs

一溴聯苯醚 / Monobromodiphenyl ether

六溴環十二烷及所有主要被辨別出的異構物

/ Hexabromocyclododecane (HBCDD) and

all major diastereoisomers identified

(α- HBCDD, β- HBCDD, γ- HBCDD) (CAS

No.: 25637-99-4 and 3194-55-6 (134237-

51-7, 134237-50-6, 134237-52-8))

mg/kg

八溴聯苯醚 / Octabromodiphenyl ether

mg/kg

高雄市大寮區潮寮里建業路13號

五溴聯苯醚 / Pentabromodiphenyl ether

十溴聯苯醚 / Decabromodiphenyl ether

測試報告

Test Report

九溴聯苯醚 / Nonabromodiphenyl ether

六溴聯苯醚 / Hexabromodiphenyl ether

七溴聯苯醚 / Heptabromodiphenyl ether

四溴聯苯醚 / Tetrabromodiphenyl ether

四溴雙酚-A / Tetrabromobisphenol A

(TBBP-A) (CAS No.: 79-94-7)

鈹 / Beryllium (Be)

銻 / Antimony (Sb)

**

mg/kg

mg/kg

mg/kg
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結果

(Result)

NO.1

參考US EPA 3550C: 2007方法, 以液相層析/質譜

儀檢測. / With reference to US EPA 3550C:

2007. Analysis was performed by LC/MS.

10 n.d.

參考US EPA 3550C: 2007方法, 以液相層析/質譜

儀檢測. / With reference to US EPA 3550C:

2007. Analysis was performed by LC/MS.

10 n.d.

50 210

50 n.d.

50 n.d.

50 n.d.

0.003 n.d.

0.003 n.d.

0.003 n.d.

0.01 n.d.

0.01 n.d.

0.003 n.d.

測試項目

(Test Items)

單位

(Unit)

測試方法

(Method)

高雄市大寮區潮寮里建業路13號

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

方法偵測

極限值

(MDL)

測試報告
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台灣寶理塑膠股份有限公司大發廠

mg/kg

參考BS EN 14582:2007, 以離子層析儀分析. /

With reference to BS EN 14582:2007.

Analysis was performed by IC.

POLYPLASTICS TAIWAN CO., LTD.

鹵素 (溴) / Halogen-Bromine (Br)

(CAS No.: 10097-32-2)

鄰苯二甲酸二 (2-乙基己基)酯 /

DEHP (Di- (2-ethylhexyl) phthalate)

(CAS No.: 117-81-7)
%

本測試參考EN 14372, 以氣相層析儀/質譜儀檢測

之. / With reference to EN 14372. Analysis

was performed by GC/MS.

鹵素 (氯) / Halogen-Chlorine (Cl)

(CAS No.: 22537-15-1)

鹵素 (碘) / Halogen-Iodine (I)

(CAS No.: 14362-44-8)

鄰苯二甲酸甲苯基丁酯 /

BBP (Benzyl butyl phthalate)

(CAS No.: 85-68-7)

鄰苯二甲酸二異壬酯 /

DINP (Di-isononyl phthalate)

(CAS No.: 28553-12-0, 68515-48-0)

全氟辛烷磺酸 / Perfluorooctane

sulfonates

(PFOS - Acid, Metal Salt, Amide)

全氟辛酸(銨) / PFOA (CAS No.: 335-67-

1)

鹵素 / Halogen

鹵素 (氟) / Halogen-Fluorine (F)

(CAS No.: 14762-94-8)

鄰苯二甲酸二丁酯 /

DBP (Dibutyl phthalate)

(CAS No.: 84-74-2)

鄰苯二甲酸二正辛酯 /

DNOP (Di-n-octyl phthalate)

(CAS No.: 117-84-0)

可塑劑定量分析 / Phthalates

鄰苯二甲酸二異癸酯 /

DIDP (Di-isodecyl phthalate)

(CAS No.: 26761-40-0, 68515-49-1)

mg/kg

mg/kg
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結果

(Result)

NO.1

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

0.2 n.d.

- - n.d.

測試方法

(Method)

方法偵測

極限值

(MDL)

測試報告
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參考ZLS standard ZEK 01.4-08方法, 以氣相層

析質譜儀檢測. / With reference to ZLS

standard ZEK 01.4-08 method. Analysis was

performed by GC/MS.

mg/kg

台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

多苯環芳香族化合物18項總和 / Sum of 18

PAHs

苯駢(e)芘 / Benzo[e]pyrene (CAS No.:

192-97-2)

mg/kg

菲 / Phenanthrene (CAS No.: 85-01-8)

苯(j)苯駢芴 / Benzo[j]fluoranthene

(CAS No.: 205-82-3)

多苯環芳香族化合物 / Polynuclear

Aromatic Hydrocarbons (PAHs)

苯駢芴 / Fluoranthene (CAS No.: 206-

44-0)

芴 / Fluorene (CAS No.: 86-73-7)

苯駢蒽 / Benzo[a]anthracene (CAS No.:

56-55-3)

高雄市大寮區潮寮里建業路13號

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

測試項目

(Test Items)

二苯駢蒽 / Dibenzo[a,h]anthracene (CAS

No.: 53-70-3)

Chrysene (CAS No.: 218-01-9)

苯(k)苯駢芴 / Benzo[k]fluoranthene

(CAS No.: 207-08-9)

芘 / Pyrene (CAS No.: 129-00-0)

萘 / Naphthalene (CAS No.: 91-20-3)

茚酮芘 / Indeno[1,2,3-c,d] pyrene (CAS

No.: 193-39-5)

蒽 / Anthracene (CAS No.: 120-12-7)

苊烯 / Acenaphthylene (CAS No.: 208-

96-8)

苊 / Acenaphthene (CAS No.: 83-32-9)

單位

(Unit)

苯駢苝 / Benzo[g,h,i]perylene (CAS

No.: 191-24-2)

苯(b)苯駢芴 / Benzo[b]fluoranthene

(CAS No.: 205-99-2)

苯駢(a)芘 / Benzo[a]pyrene (CAS No.:

50-32-8)
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8. 樣品的測試是基於申請人要求混合測試，報告中的混合測試結果不代表其中個別單一材質的含量.

(The samples was/were analyzed on behalf of the applicant as mixing sample in one testing.

The above results was/were only given as the informality value.)

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

測試報告
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PFOS濃度在物質或製備中不得超過0.001%(10ppm)，在半成品、成品或零部件中不得超過0.1%(1000ppm)，在紡織品或塗層材料中

不得超過1µg/m²。(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-

finished products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials

above 1µg/m².)

PFOS參考資訊(Reference Information) : 持久性有機污染物 POPs - (EU) 757/2010

10. 此份報告替代之前之報告 (號碼 KA/200X/XXXXX). (This report supersedes all previous

documents bearing the, test report number KA/200X/XXXXX. )

11. 此為yyyy/mm/dd所發行KA/200X/XXXXX之加發報告，原始資料請參考KA/200X/XXXXX. (This is the

additional test report of KA/200X/XXXXX which was issued on yyyy/mm/dd. Please refer to

KA/200X/XXXXX for original information.)

4. "-" = Not Regulated (無規格值)

1. mg/kg = ppm；0.1wt% = 1000ppm

7. 聚氯乙烯測試由SGS其他實驗室執行 (The PVC test was subcontracted to other SGS Laboratory. )

台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

6. 聚氯乙烯(PVC):Negative = Undetectable 陰性(未偵測到); Positive = Detectable 陽性(已偵測到)

5. **= Qualitative analysis (No Unit) 定性分析(無單位)

3. MDL = Method Detection Limit (方法偵測極限值)

2. n.d. = Not Detected (未檢出)

備註(Note)：

高雄市大寮區潮寮里建業路13號



SGS Taiwan Ltd.
台灣檢驗科技股份有限公司

 No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / 高雄市楠梓加工出口區開發路61號          

 t + 886 (07)301 2121                                           f + 886 (07)3010867                                                               www.tw.sgs.com      

Member of the SGS Group

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the 
Company.除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for 
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and 
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits 
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under 
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or 
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

* = PAH濃度大於0.2mg/kg時，則須計算PAH總濃度值

(Only PAH substances >0.2 mg/kg are taken into account while calculating the sum of PAHs)

** = 最大濃度值超出等級一的限制，但在等級二的濃度限制值內時，

可能需要確認測試材質是否適用於與食品或與口腔黏膜接觸，

並依照EN 1186 ff. and § 64 LFBG 80.30-1方法，針對特定PAH的遷移

測試進行測試。遷移測試的結論需依照食品規範評估。

(If the limits of category 1 are surpassed but the limits of category 2 still met,

the confirmation of suitability of contact with foodstuff or the oral mucosa can be

verified by an additional specific migration test of the PAH components according

to EN 1186 ff. and § 64 LFBG 80.30-1. The results of the migration test shall

be evaluated

參考資料(Reference information) :

測試報告
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台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

高雄市大寮區潮寮里建業路13號

依據ZEK 01.4-08之要求: 產品中最大值為

(Requirement of ZEK 01.4-08 : Restraining maximum values for products)

注意(Remark):

項目 (Parameter) 第1類 (Category 1) 第2類 (Category 2) 第3類 (Category 3)

意圖放入嘴內的材料或與

36個月以下的幼兒皮膚有

所接觸的玩具.

(Material indented to

be put in the mouth or

toys for children aged

< 36 months with

intended skin

contact.)

可預見與皮膚接觸逾30秒

(長期與皮膚接觸), 以及

不屬於第1類的材料.

(Materials not falling

under category 1 with

foreseeable contact to

skin for longer than

30 seconds (long-term

skin contact).)

可預見與皮膚接觸短於30

秒(短期與皮膚接觸), 以

及不屬於第1類或第2類的

材料. (Materials not

falling under category

1 or 2 with

foreseeable contact to

skin for less than 30

seconds (short-term

skin contact).)

苯駢(a)芘

Benzo[a]pyrene (mg/kg)
<MDL (<0.2)** 1 20

18項PAH總濃度

(Sum of 18 PAH)

(mg/kg)*

<MDL (<0.2)** 10 200
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台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

Note**：(1) 針對非金屬材料加入鹼性消化液，加熱至 90~95℃萃取. / For non-metallic material, add alkaline
digestion reagent and heat to 90~95℃.

(2) 針對金屬材料加入純水，加熱至沸騰萃取. / For metallic material, add pure water and heat to boiling.

溶液 / Solution

鉛 Pb、鎘 Cd

感應藕合電漿原子發射光譜儀 / ICP-AES

依據不同樣品的材質而以適當的酸進行消化(如
下表所示) / Acid digestion by suitable acid
depended on different sample material (as
below table)

過濾 / Filtration

殘渣 / Residue

1) 鹼熔融法 /
Alkali Fusion

2) 鹽酸溶解 /
HCl to dissolve

測試樣品重量 / Sample Measurement

剪裁、製備樣品 / Cutting、Preparation

硝酸/鹽酸/氫氟酸的微波消化 /
Microwave digestion with

HNO3/HCl/HF

加熱至適當溫度進行消化

萃取 / Heat to
appropriate temperature
to extract

冷卻後過濾樣品 / Cool,
filter digestate through
filter

加入發色劑顯色 / Add
diphenyl-carbazide for
color development

以紫外光 - 可見光光譜

儀，量測樣品溶液在 540
nm 的吸收度 / measure
the absorbance at 540
nm by UV-VIS

添加適量消化液 / Add
appropriate amount of
digestion reagent

汞 Hg 六價鉻 Cr6+

樣品材質 / Sample Material 消化酸液種類 / Digestion Acid

鋼, 銅, 鋁, 焊錫 /

Steel, copper, aluminum, solder

王水, 硝酸, 鹽酸, 氫氟酸, 雙氧水 /

Aqua regia, HNO3, HCl, HF, H2O2

玻璃 / Glass 硝酸,氫氟酸 / HNO3/HF

金, 鉑, 鈀, 陶瓷 /

Gold, platinum, palladium, ceramic

王水 / Aqua regia

銀 / Silver 硝酸 / HNO3

塑膠 / Plastic 硫酸, 雙氧水, 硝酸, 鹽酸 /

H2SO4, H2O2, HNO3, HCl

其他 / Others 加入任何酸至完全溶解 /

Any acid to total digestion

1) 根據以下的流程圖之條件，樣品已完全溶解。（六價鉻測試方法除外） / These samples were dissolved totally by

pre-conditioning method according to below flow chart.（Cr6+ test method excluded）

2) 測試人員：劉俊宏 / Name of the person who made measurement: Jony Liu

3) 測試負責人：張伯睿 / Name of the person in charge of measurement: Ray Chang
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台灣寶理塑膠股份有限公司大發廠

多溴聯苯/多溴聯苯醚 分析流程圖 / PBB/PBDE analytical FLOW CHART

1)測試人員：陳威錚 / Name of the person who made measurement: Dorothy Chen
2)測試負責人：張伯睿 / Name of the person in charge of measurement: Ray Chang

Sample / 樣品

Issue Report 撰打報告

Sample extraction 樣品萃取/
Soxhlet method 索式萃取法

Analysis by GC/MS
氣相層析質譜儀分析

Filter 萃取液過濾

Sample pretreatment / 樣品前處理

Concentrate/Dilute Extracted solution
萃取液濃縮/稀釋
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台灣寶理塑膠股份有限公司大發廠

六溴環十二烷分析流程圖 / HBCDD analytical flow chart

 測試人員：陳威錚/ Name of the person who made measurement: Dorothy Chen
 測試負責人：張伯睿/ Name of the person in charge of measurement: Ray Chang

數據 / Data

樣品萃取 Sample extraction /
超音波萃取法 Ultrasonic method

以氣相層析/質譜儀分析 /
Analysis was performed by GC/MS

萃取液過濾 / Filter

樣品前處理 / Sample pretreatment

萃取液濃縮/稀釋 /
Concentrate/Dilute Extracted solution
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四溴雙酚-A分析流程圖 / TBBP-A analytical flow chart

 測試人員：黃璟瓔/ Name of the person who made measurement: Ginny Huang
 測試負責人：張伯睿/ Name of the person in charge of measurement: Ray Chang

樣品前處理 /

Sample pretreatment

超音波萃取法萃取 /
Sample extraction by Ultrasonic extraction

萃取液稀釋/濃縮 /

Concentrate/Dilute Extracted solution

以液相層析質譜儀分析萃取液 /

Analysis was performed by LC/MS

數據 / Data
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台灣寶理塑膠股份有限公司大發廠

POLYPLASTICS TAIWAN CO., LTD.

聚氯乙烯物質判定分析流程圖 /

Analysis flow chart for determination of PVC in material

1)測試人員：戴秀純 / Name of the person who made measurement: Hannah Tai
2)測試負責人：林立翔 / Name of the person in charge of measurement: Roger Lin

樣品前處理 / Sample pre-treatment

焰色法檢測 / Flame test

紅外光譜分析 / Sample analyzed by FTIR

數據 / Data

確認C-Cl鍵波數 /
Check wave-number of C-Cl bonding
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台灣寶理塑膠股份有限公司大發廠

元素以 ICP-AES 分析的消化流程圖

(Flow Chart of digestion for the elements analysis performed by ICP-AES)

1) 根據以下的流程圖之條件，樣品已完全溶解。 / These samples were dissolved totally

by pre-conditioning method according to below flow chart.

2) 測試人員：劉俊宏 / Name of the person who made measurement: Jony Liu

3) 測試負責人：張伯睿 / Name of the person in charge of measurement: Ray Chang

感應藕合電漿原子發射光譜儀 / ICP-AES

依據不同樣品的材質而以適當的酸進行消化(如下表所示) / Acid digestion by

suitable acid depended on different sample material (as below table)

過濾 / Filtration

溶液 / Solution
殘渣 / Residue

1) 鹼熔融法 / Alkali Fusion

2) 鹽酸溶解 / HCl to dissolve

測試樣品重量 / Sample Measurement

剪裁、製備樣品 / Cutting、Preparation

鋼,銅,鋁,焊錫 / Steel, copper, aluminum, solder 王水,硝酸,鹽酸,氫氟酸,雙氧水 /

Aqua regia, HNO3, HCl, HF, H2O2

玻璃 / Glass 硝酸,氫氟酸 / HNO3/HF

金,鉑,鈀,陶瓷 / Gold, platinum, palladium, ceramic 王水 / Aqua regia

銀 / Silver 硝酸 / HNO3

塑膠 / Plastic 硫酸,雙氧水,硝酸,鹽酸 / H2SO4, H2O2, HNO3, HCl

其他 / Others 加入任何酸至完全溶解 / Any acid to total digestion
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全氟辛酸(銨)/ 全氟辛烷磺酸分析流程圖 /

Analytical flow chart of PFOA/PFOS content

1)測試人員：黃璟瓔 / Name of the person who made measurement: Ginny Huang

2)測試負責人：張伯睿 / Name of the person in charge of measurement: Ray Chang

樣品前處理 /

Sample pretreatment

以超音波萃取樣品中 PFOA/PFOS
(參考方法 US EPA 3550) /

Sample extraction by ultrasonic method
(Reference method US EPA 3550)

萃取液稀釋/濃縮 /

Concentrate/Dilute Extracted solution

以液相層析質譜儀分析萃取液 /

Analysis was performed by LC/MS

數據 / Data
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台灣寶理塑膠股份有限公司大發廠

鹵素分析流程圖 / Analytical flow chart of halogen content

1) 測試人員：洪秀真/ Name of the person who made measurement: Jean Hung

2) 測試負責人：張伯睿/ Name of the person in charge of measurement: Ray Chang

樣品拍照及報告編號 /
Sample picture and report number

樣品前處理/分樣 /
Sample pretreatment/separation

秤重及將樣品放入樣品槽中 /
Weighting and putting sample in cell

氧氣燃燒彈/吸收

Oxygen Bomb Combustion / Absorption

離子層析儀分析 /
Analysis was performed by IC

稀釋至固定體積 /
Dilution to fixed volume
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台灣寶理塑膠股份有限公司大發廠

NO. 13, JIANYE RD., DALIAO DIST., KAOHSIUNG CITY 831, TAIWAN (R.O.C.)

可塑劑分析流程圖 / Analytical flow chart of phthalate content

樣品前處理/分樣 /

Sample pretreatment/separation

樣品萃取採用索式萃取法

/Sample extraction by soxhlet method

萃取液濃縮/稀釋 /

Concentrate/Dilute Extracted solution

氣相層析質譜儀分析 /

Analysis was performed by GC/MS

數據 / Data

1)測試人員：陳威錚 / Name of the person who made measurement: Dorothy Chen

2)測試負責人：張伯睿 / Name of the person in charge of measurement: Ray Chang
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台灣寶理塑膠股份有限公司大發廠

多苯環芳香族化合物分析流程圖 /

PAHs (Poly Aromatic Hydrocarbons) analytical flow chart

1)測試人員：陳威錚 / Name of the person who made measurement: Dorothy Chen

2)測試負責人：張伯睿 / Name of the person in charge of measurement: Ray Chang

樣品前處理 /

Sample pre-treatment

以甲苯溶液萃取(超音波萃取法) /
Sample extracted (ultrasonic extraction) by

Toluene solvent

以氣相層析質譜儀分析 /

Analysis was performed by GC/MS

數據 / Data
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* 照片中如有箭頭標示，則表示為實際檢測之樣品/部位. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

** 報告結尾(End of Report) **

台灣寶理塑膠股份有限公司大發廠
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Test Report. No. CANEC1310252102  Date: 08 Jul 2013. Page 1 of 4.

HE SHENG HARD WARE PRODUCTS (DONGGUAN) CO. LTD..

TIE SONG AREA QING XI TOWN DONGGUAN CITY GUANG DONG PROVINCE 

CHINA.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : CR SHEET COIL.

SGS Job No. : CP13-034666 - SZ.

Lot No. :. 20130602.

Date of Sample Received :. 03 Jul 2013.

Testing Period :. 03 Jul 2013 - 08 Jul 2013.

Test Requested :. Selected test(s) as requested by client..

Please refer to next page(s)..

Please refer to next page(s)..

Test Method :.

Test Results :.

Conclusion :. Based on the performed tests on submitted samples, the results of Lead, 

Mercury, Cadmium, Hexavalent chromium comply with the limits as set by RoHS 

Directive 2011/65/EU Annex II; recasting 2002/95/EC..

Signed for and on behalf of 

SGS-CSTC Ltd..

Merry Lv.

Approved Signatory.
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Description.

1. CAN13-102521.002 Silver-gray metal sheet.

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001%.

(2) MDL = Method Detection Limit.

(3) ND = Not Detected ( < MDL ).

(4) "-" = Not Regulated.

RoHS Directive 2011/65/EU.

Test Method :. With reference to IEC 62321:2008

(1) Determination of Cadmium by ICP-OES.

(2) Determination of Lead by ICP-OES.

(3) Determination of Mercury by ICP-OES.

(4) Determination of Hexavalent Chromium by Spot test / Colorimetric Method using UV-Vis..

002.

Cadmium (Cd). 100 mg/kg. 2 ND

Lead (Pb). 1,000 mg/kg. 2 ND

Mercury (Hg). 1,000 mg/kg. 2 ND

Hexavalent Chromium (CrVI). - - ♢ Negative

Test Item(s). Limit. Unit. MDL.

Notes :.

(1) The maximum permissible limit is quoted from the directive 2011/65/EU, Annex II

(2)◇Spot-test: 

Negative = Absence of CrVI coating, Positive = Presence of CrVI coating; 

(The tested sample should be further verified by boiling-water-extraction method if the spot test result is 

Negative or cannot be confirmed.)

◇Boiling-water-extraction: 

Negative = Absence of CrVI coating

Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is equal 

or greater than 0.02 mg/kg with 50 cm2 sample surface area.

Information on storage conditions and production date of the tested sample is unavailable and thus results 

of Cr(VI) represent status of the sample at the time of testing..
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ATTACHMENTS 
RoHS Testing Flow Chart 

1) Name of the person who made testing: Michael Tso  
2) Name of the person in charge of testing: Adams Yu 
3) These samples were dissolved totally by pre-conditioning method according to below flow chart 
  (Cr6+ test method excluded). 

Sample Preparation 

Sample Measurement 

Acid digestion with 
microwave/ hotplate 

 

Filtration 

Solution Residue 

1) Alkali Fusion / 
Dry Ashing 

2) Acid to 
dissolve 

ICP-OES/AAS 

DATA 

Nonmetallic 
material 

Metallic 
material 

Adding digestion 
reagent 

Heating to 
90~95℃ for 
extraction 

Filtration and 
pH adjustment 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

 

UV-Vis 

DATA 

Spot test 

Boiling water 
extraction 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

A red color 
indicates the 
presence of Cr6+. If 
necessary, confirm 
with UV-Vis. 

DATA 

Positive 

Negative 

Pb/Cd/Hg 

 

Cr6+ 



Test Report. No. CANEC1310252102  Date: 08 Jul 2013. Page 4 of 4.

Sample photo:.

CANEC1310252102

CAN13-102521.002.

SGS authenticate the photo on original report only.

*** End of Report ***.



Test Report. No. CANEC1310740001  Date: 16 Jul 2013 . Page 1 of 4.

LIAN XING PLATING FACTORY .

ZHANQI INDUSTRIAL PARK,HOUTING VILLAGE,SHAJING TOWN,BAOAN DISTRICT,SHENZHEN CITY 

CHINA.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : Terminals gold-plated .

SGS Job No. : CP13-036340 - SZ .

Date of Sample Received : . 11 Jul 2013.

Testing Period : . 11 Jul 2013 - 16 Jul 2013 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Signed for and on behalf of 

SGS-CSTC Ltd. .

Trophy Zhang.

Approved Signatory .



Test Report. No. CANEC1310740001  Date: 16 Jul 2013 . Page 2 of 4.

Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

1. CAN13-107400.001 Golden plated metal .

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

Elementary Analysis.

Test Method : . With reference to IEC 62321:2008

(1) Determination of Cadmium by ICP-OES.

(2) Determination of Lead by ICP-OES.

(3) Determination of Mercury by ICP-OES.

(4) Determination of Hexavalent Chromium by Spot test / Colorimetric Method using UV-Vis. .

001.

Cadmium (Cd) . mg/kg. 2 ND

Lead (Pb). mg/kg. 2 24

Mercury (Hg). mg/kg. 2 ND

Hexavalent Chromium (CrVI) . - ♢ Negative

Test Item(s). Unit. MDL.

Notes :.

(1)◇Spot-test: 

Negative = Absence of CrVI coating, Positive = Presence of CrVI coating; 

(The tested sample should be further verified by boiling-water-extraction method if the spot test result is 

Negative or cannot be confirmed.)

◇Boiling-water-extraction: 

Negative = Absence of CrVI coating

Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is 

equal or greater than 0.02 mg/kg with 50 cm2 sample surface area.

Information on storage conditions and production date of the tested sample is unavailable and thus results 

of Cr(VI) represent status of the sample at the time of testing. .
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ATTACHMENTS 
RoHS Testing Flow Chart 

1) Name of the person who made testing: Michael Tso  
2) Name of the person in charge of testing:  Adams Yu 
3) These samples were dissolved totally by pre -conditioning method accord ing to below flow chart 
  (Cr6+ test method excluded ). 

Sample Preparation 

Sample Measurement 

Acid digestion with 
microwave/ hotplate 

 

Filtration 

Solution Residue 

1) Alkali Fusion / 
Dry Ashing 

2) Acid to 
dissolve 

ICP-OES/AAS 

DATA 

Nonmetallic 
material 

Metallic 
material 

Adding digestion 
reagent 

Heating to 
90~95℃ for 
extraction 

Filtration and 
pH adjustment 

Adding 1,5- 
diphenylcarbazide  
for color 
development 

 

UV-Vis 

DATA 

Spot test 

Boiling water 
extraction 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

A red color 
indicates the 
presence of Cr 6+. If 
necessary, confirm 
with UV-Vis. 

DATA 

Positive 

Negative 

Pb/Cd/Hg 

 

Cr6+ 



Test Report. No. CANEC1310740001  Date: 16 Jul 2013 . Page 4 of 4.

Sample photo: .

CANEC1310740001

CAN13-107400.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .



Test Report. No. CANEC1310740002  Date: 16 Jul 2013 . Page 1 of 4.

LIAN XING PLATING FACTORY .

ZHANQI INDUSTRIAL PARK,HOUTING VILLAGE,SHAJING TOWN,BAOAN DISTRICT,SHENZHEN CITY 

CHINA.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : Terminals Tin-plated .

SGS Job No. : CP13-036340 - SZ .

Date of Sample Received : . 11 Jul 2013.

Testing Period : . 11 Jul 2013 - 16 Jul 2013 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Signed for and on behalf of 

SGS-CSTC Ltd. .

Trophy Zhang.

Approved Signatory .



Test Report. No. CANEC1310740002  Date: 16 Jul 2013 . Page 2 of 4.

Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

1. CAN13-107400.002 Silvery plated metal .

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

Elementary Analysis.

Test Method : . With reference to IEC 62321:2008

(1) Determination of Cadmium by ICP-OES.

(2) Determination of Lead by ICP-OES.

(3) Determination of Mercury by ICP-OES.

(4) Determination of Hexavalent Chromium by Spot test / Colorimetric Method using UV-Vis. .

002.

Cadmium (Cd) . mg/kg. 2 ND

Lead (Pb). mg/kg. 2 11

Mercury (Hg). mg/kg. 2 ND

Hexavalent Chromium (CrVI) . - ♢ Negative

Test Item(s). Unit. MDL.

Notes :.

(1)◇Spot-test: 

Negative = Absence of CrVI coating, Positive = Presence of CrVI coating; 

(The tested sample should be further verified by boiling-water-extraction method if the spot test result is 

Negative or cannot be confirmed.)

◇Boiling-water-extraction: 

Negative = Absence of CrVI coating

Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is 

equal or greater than 0.02 mg/kg with 50 cm2 sample surface area.

Information on storage conditions and production date of the tested sample is unavailable and thus results 

of Cr(VI) represent status of the sample at the time of testing. .
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ATTACHMENTS 
RoHS Testing Flow Chart 

1) Name of the person who made testing: Michael Tso  
2) Name of the person in charge of testing:  Adams Yu 
3) These samples were dissolved totally by pre -conditioning method accord ing to below flow chart 
  (Cr6+ test method excluded ). 

Sample Preparation 

Sample Measurement 

Acid digestion with 
microwave/ hotplate 

 

Filtration 

Solution Residue 

1) Alkali Fusion / 
Dry Ashing 

2) Acid to 
dissolve 

ICP-OES/AAS 

DATA 

Nonmetallic 
material 

Metallic 
material 

Adding digestion 
reagent 

Heating to 
90~95℃ for 
extraction 

Filtration and 
pH adjustment 

Adding 1,5- 
diphenylcarbazide  
for color 
development 

 

UV-Vis 

DATA 

Spot test 

Boiling water 
extraction 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

A red color 
indicates the 
presence of Cr 6+. If 
necessary, confirm 
with UV-Vis. 

DATA 

Positive 

Negative 

Pb/Cd/Hg 

 

Cr6+ 



Test Report. No. CANEC1310740002  Date: 16 Jul 2013 . Page 4 of 4.

Sample photo: .

CANEC1310740002

CAN13-107400.002 .

SGS authenticate the photo on original report only .

*** End of Report *** .



Report No.

Test Report

RHS01F015280001 Page 1 of 3

Applicant SHEN ZHEN CITY XINERCHANG ELECTRONIC CO.,LTD

SHEN ZHENLONGGANGPINGDINIANFENDIERGONGYEQUAddress

The following sample(s) and sample information was/were submitted and identified by/on the 
behalf of the client
Sample Name 镀锡层

银白色Color

Testing Period

Test Requested

Sep. 25, 2013 to Sep. 27, 2013

Sample Received Date Sep. 25, 2013

As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), 
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).

Test Method

Test Item(s)
Measured

Equipment(s)
Test Method

Lead(Pb) ICP-OESRefer to IEC 62321:2008 Ed.1

Cadmium(Cd) ICP-OESRefer to IEC 62321:2008 Ed.1

Mercury(Hg) ICP-OESRefer to IEC 62321:2008 Ed.1

Hexavalent Chromium(Cr(VI)) UV-VisIEC 62321:2008 Ed.1 Annex B

Please refer to the following page(s).Test Result(s)   

Sep. 27, 2013

No. 1078405623



Report No.

Test Report

RHS01F015280001 Page 2 of 3

Test Result(s)

Tested Item(s) Result MDL

42 mg/kgLead(Pb) 2 mg/kg

N.D.Cadmium (Cd) 2 mg/kg

N.D.Mercury(Hg) 2 mg/kg

NegativeHexavalent Chromium(Cr(VI)) /

Silver-white platingTested Sample/Part Description

Note: The washed plating had been dissolved totally tested for Lead, Cadmium, 
Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-Negative = Absence of Cr(VI) , the detected Cr(VI) concentration in the boiling water 

extraction solution is less than 0.02 mg/kg with 50cm2 sample surface area used.

Test Process

Lead(Pb), Cadmium(Cd), Mercury(Hg)1.

Hexavalent Chromium(Cr(VI))2.



Report No.

Test Report

RHS01F015280001 Page 3 of 3

Photo(s) of the sample(s)

*** End  of  report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this 
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be 
reproduced except in full.



Test Report. No. CANEC1316523401  Date: 31 Oct 2013 . Page 1 of 11.

SHENZHEN TONG HUA INDUSTRIAL CO., LTD(D3 WORKSHOP) .

THIRD FLOOR,D BUILDING,XINBUXIN ROAD 3,TONG LE COMMUNITY,LONGGANG 

DISTRICT,SHENZHEN CITY

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : Hardware electronic 

pieces environmental nickel plating(in Chinese as 五金电子件环保镍镀层).

SGS Job No. : CP13-055328 - SZ .

Date of Sample Received : . 25 Oct 2013.

Testing Period : . 25 Oct 2013 - 31 Oct 2013 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Conclusion :. Based on the performed tests on submitted samples, the results of Lead, 

Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBB), 

Polybrominated diphenyl ethers (PBDE) comply with the limits as set by RoHS 

Directive 2011/65/EU Annex II; recasting 2002/95/EC. .

Signed for and on behalf of 

SGS-CSTC Ltd. .

Alkene_Liang.

Approved Signatory .



Test Report. No. CANEC1316523401  Date: 31 Oct 2013 . Page 2 of 11.

Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

1. CAN13-165234.001 Silver-grey plated metal .

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

RoHS Directive 2011/65/EU.

Test Method : . (1)With reference to IEC 62321-5:2013, determination of Cadmium by ICP-OES. 

(2)With reference to IEC 62321-5:2013, determination of Lead by ICP-OES.

(3)With reference to IEC 62321-4:2013, determination of Mercury by ICP-OES.

(4)With reference to IEC 62321:2008, determination of Hexavalent Chromium by spot test / 

Colorimetric Method using UV-Vis.

(5)With reference to IEC 62321:2008, determination of PBBs and PBDEs by GC-MS. .

001.

Cadmium (Cd) . 100 mg/kg. 2 ND

Lead (Pb). 1,000 mg/kg. 2 ND

Mercury (Hg). 1,000 mg/kg. 2 ND

Hexavalent Chromium (CrVI) . - - ♢ Negative

Sum of PBBs. 1,000 mg/kg. - ND

Monobromobiphenyl . - mg/kg. 5 ND

Dibromobiphenyl . - mg/kg. 5 ND

Tribromobiphenyl . - mg/kg. 5 ND

Tetrabromobiphenyl . - mg/kg. 5 ND

Pentabromobiphenyl . - mg/kg. 5 ND

Hexabromobiphenyl . - mg/kg. 5 ND

Heptabromobiphenyl . - mg/kg. 5 ND

Octabromobiphenyl . - mg/kg. 5 ND

Nonabromobiphenyl . - mg/kg. 5 ND

Decabromobiphenyl . - mg/kg. 5 ND

Sum of PBDEs. 1,000 mg/kg. - ND

Monobromodiphenyl ether . - mg/kg. 5 ND

Test Item(s). Limit. Unit. MDL.



Test Report. No. CANEC1316523401  Date: 31 Oct 2013 . Page 3 of 11.

Test Item(s). Limit. Unit. MDL. 001.

Dibromodiphenyl ether . - mg/kg. 5 ND

Tribromodiphenyl ether . - mg/kg. 5 ND

Tetrabromodiphenyl ether . - mg/kg. 5 ND

Pentabromodiphenyl ether . - mg/kg. 5 ND

Hexabromodiphenyl ether . - mg/kg. 5 ND

Heptabromodiphenyl ether . - mg/kg. 5 ND

Octabromodiphenyl ether . - mg/kg. 5 ND

Nonabromodiphenyl ether . - mg/kg. 5 ND

Decabromodiphenyl ether . - mg/kg. 5 ND

Notes :.

(1) The maximum permissible limit is quoted from directive 2011/65/EU, Annex II

(2)◇Spot-test: 

Negative = Absence of CrVI coating, Positive = Presence of CrVI coating; 

(The tested sample should be further verified by boiling-water-extraction method if the spot test result is 

Negative or cannot be confirmed.)

◇Boiling-water-extraction: 

Negative = Absence of CrVI coating

Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is 

equal or greater than 0.02 mg/kg with 50 cm2 sample surface area.

Information on storage conditions and production date of the tested sample is unavailable 

and thus Cr(VI) results represent status of the sample at the time of testing. .

Halogen.

Test Method : . With reference to EN 14582: 2007, analysis was performed by Ion Chromatograph (IC). .

Test Item(s). Unit. MDL. 001.

Fluorine (F). mg/kg. 50 ND

Chlorine (Cl). mg/kg. 50 ND

Bromine (Br). mg/kg. 50 ND

Iodine (I). mg/kg. 50 ND

Phthalate.

Test Method : . Determination of phthalates by GC-MS based on EN 14372:2004. .



Test Report. No. CANEC1316523401  Date: 31 Oct 2013 . Page 4 of 11.

CAS NO.Test Item(s). Unit. MDL. 001.

Dibutyl Phthalate (DBP) . 84-74-2. %(W/W). 0.003 ND

Benzylbutyl Phthalate (BBP) . 85-68-7. %(W/W). 0.003 ND

Bis-(2-ethylhexyl) Phthalate 

(DEHP).

117-81-7. %(W/W). 0.003 ND

Notes :.

(1) Reference Information: Directive 2011/65/EU recasting RoHS directive 2002/95/EC:

      Bis (2-ethylhexyl) phthalate (DEHP), Butyl benzyl phthalate (BBP) and Dibutyl phthalate (DBP) are       

      considered as a priority for risk evaluation and substance restriction. .

Perfluorooctane Sulfonates ( PFOS) and Perfluorooctanoic Acid ( PFOA).

Test Method : . With reference to US EPA Method 3550C:2007, analysis was performed by HPLC-MS. .

Test Item(s). Unit. MDL. 001.

Perfluorooctane Sulfonates (PFOS) and related 

Acid,Metal Salt and Amide .

µg/m². 1 ND

Perfluorooctanoic Acid (PFOA) . µg/m². 1 ND

Notes :.

(1) PFOS Reference Information: Entry 53 of Regulation (EC) No 552/2009 amending Annex XVII of 

     REACH Regulation (EC) No 1907/2006 (previously restricted under Directive 2006/122/EC)

     (i) May not be placed on the market or used as a substance or constituent of preparations in a 

         concentration equal to or higher than 0.005 % by mass.

     (ii) May not be placed on the market in semi-finished products or articles, or parts thereof, if the 

         concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the 

         mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other 

         coated materials, if the amount of PFOS is equal to or higher than 1μg /m² of the coated material.

     Please refer to Regulation (EC) No 552/2009 to get more detail information .

Hexabromocyclododecane (HBCDD).

Test Method : . Determination of HBCDD by GC-MS based on IEC 62321:2008. .

Test Item(s). Unit. MDL.

mg/kg.

001.

10 NDHexabromocyclododecane (HBCDD) .

Notes :.
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(1) Reference Information: Directive 2011/65/EU recasting RoHS directive 2002/95/EC:

      Hexabromocyclododecane (HBCDD) is considered as a priority for risk evaluation and substance         

      restriction. .
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ATTACHMENTS 
RoHS Testing Flow Chart 

1) Name of the person who made testing: Michael Tso / Cutey Yu  
2) Name of the person in charge of testing:  Adams Yu / Yolanda Wei 
3) These samples were dissolved totally by pre -conditioning method according to below flow chart  
  (Cr6+ and PBBs/PBDEs  test method excluded ). 

Sample Preparation 

Sample Measurement 

Acid digestion with 
microwave/ hotplate 

 

Filtration 

Solution Residue 

1) Alkali Fusion / 
Dry Ashing 

2) Acid to 
dissolve 

ICP-OES/AAS 

DATA 

Sample solvent 
extraction 

 

Filtration 

GC-MS 

DATA 

Nonmetallic 
material 

Metallic 
material 

Adding digestion 
reagent 

Heating to 
90~95℃ for 

extraction 

Filtration and 
pH adjustment 

Adding 1,5- 
diphenylcarbazide  
for color 
development 

 

UV-Vis 

DATA 

Spot test 

Boiling water 
extraction 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

A red color 
indicates the 
presence of Cr 6+. If 
necessary, confirm 
with UV-Vis. 

DATA 

Positive 

Negative 

Pb/Cd/Hg 

 

PBBs/PBDEs 

 

Cr6+ 

Concentration/ 
Dilution of extraction 

solution 
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ATTACHMENTS 
 

Phthalates Testing Flow Chart 
 
1) Name of the person who made testing: Liu Qiong 
2) Name of the person in charge of testing: Yolanda Wei    
 

Sample cutting / preparation 

Sample Measurement 

Solvent extraction  

Concentration/Dilution  

Filtration 

GC-MS 

DATA 
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ATTACHMENTS 
 

HBCDD Testing Flow Chart 
 
1) Name of the person who made testing: Cutey Yu 
2) Name of the person in charge of testing: Yolanda Wei 
 

Sample cutting / preparation 

Sample Measurement  

Solvent extraction  

Concentration/Dilution  

Filtration 

GC-MS 

DATA 
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ATTACHMENTS 

Halogen Testing Flow Chart 
 

1) Name of the person who made testing: Bella Wang 
2) Name of the person in charge of testing: Adams Yu 
 

Sample cutting / preparation 

Sample Measuremen t 

Combustion in oxygen bomb  

Filtration 

Analyzed by ion chromatography. Double confirm by other 
instruments, if necessary  

DATA 

Dissolved in an absorption solution  
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ATTACHMENTS 
 

PFOA / PFOS Testing Flow Chart 
 
1) Name of the person who made testing: Tina Zhao 
2) Name of the person in charge of testing: Yolanda Wei 
 

Sample cutting / preparation 

Sample Measurement 

Solvent extraction  

Concentration/Dilution  

Filtration 

LC-MS 

DATA 
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Sample photo: .

CANEC1316523401

CAN13-165234.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .




